
John Deere > Agriculture >TELESCOPIC HANDLER >4400 - TELESCOPIC HANDLER >4400, 4500 Telescopic Handler (PC4267) >80 FRAME, WHEELS, PANELING, 
TELESCOPICARM, MISCELLANEOUS >ENGINE COVER [01J18] - 80-2

Copyright © 2020 Deere & Company. All Rights Reserved.403



John Deere > Agriculture >TELESCOPIC HANDLER >4400 - TELESCOPIC HANDLER >4400, 4500 Telescopic Handler (PC4267) >80 FRAME, WHEELS, PANELING, TELESCOPICARM, MISCELLANEOUS >ENGINE COVER [01J18] - 80-2

KEY PART NO. PART NAME QTY 4400 4500 REMARKS

1 EQ38765/001 HOOD 1 X X

2 EQ37612/001 GRILLE 1 X X

3 EQ37610/002 MOLDING 1 X X

4 EQ36970 HINGE 2 X X

5 EQ99017/030 SET SCREW 6 X X M6X30

6 EQ99317 WASHER 24 X X 6MM

7 EQ99017/016 SET SCREW 12 X M6X16

7 EQ99017/020 SCREW 6 X M6X20

8 EQ99202 LOCK NUT 16 X X M6

9 EQ99002/040 BOLT 4 X X M6X40

10 EQ99232 NUT 12 X X M6

11 EQ99347 SPRING WASHER 18 X X 6MM

12 EQ99317 WASHER 20 X X 6MM

13 EQ31100/002 BUMPER 2 X X

14 EQ34560/001 HANDLE 2 X X

15 EQ99032/025 SCREW 4 X X M6X25

16 EQ37944/001 PLATE 2 X X (B)

17 EQ37944/002 LATCH 1 X X (A) ,(B)

18 EQ37944/003 LATCH 1 X X (B)

Copyright © 2020 Deere & Company. All Rights Reserved.404


	80 FRAME, WHEELS, PANELING, TELESCOPICARM, MISCELLANEOUS ~ ENGINE COVER [01J18] - 80-2.pdf - 80 FRAME, WHEELS, PANELING, TELESCOPICARM, MISCELLANEOUS ~ ENGINE COVER [01J18] - 80-2.pdf

